
1 
 

 

 

Czech University of Life Science Prague 

 

 

 

FACULTY OF AGROBIOLOGY, FOOD AND NATURAL 

RESOURCES 
DEPARTMENT OF CHEMISTRY 

 

DIPLOMA THESIS 

 
Evaluation of efficiency of wastewater 
treatment process in Prague city 
treatment plant. 

 

Supervisor of Diploma Thesis:  Prof. Ing. Jaromír Lachman, CSc.  

Consultant of Diploma Thesis:  Ing. Matyáš Orsák, Ph.D.  

 

Author of Diploma Thesis:   Mostafa Nagi Ramadan Bakri 

 

 

2015 



2 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

DECLARATION  
 

I declare that I have written my diploma thesis “Evaluation of efficiency of 

wastewater treatment process in Prague city treatment plant” on my own 

with the help of literature listed in References.  
[...]
receiving rivers in most historic cities in Europe (e.g., Paris, London or Rome), as well as 

North America (e.g., most cities in North-Eastern USA) have a combined sewer system. 

During CSO, COD may by higher than normal values. Suárez & Puertas (2005) 

mentioned that the possible reasons for the increase in COD values in CSO events may 



23 
 

be attributed to the removal of sediments from the sewer network. These sediments 

cannot be removed by wastewater, whose hydraulic energy is moderate, but can be 

removed by combined waters, which have more discharge, velocity, and shear stress. 

 The first-flush of pollutants has been identified in a relatively high proportion of 

the total storm pollution load that occurs in the initial part of the combined sewer runoff. 

(Gupta & Saul, 1996) mentioned by (Suárez & Puertas, 2005), defined the first-flush as 

the initial period of storm flow during which the concentration of pollutants was 

significantly higher than those observed during the latter stages of the storm event. 

In contrast, Sztruh & Markovi (2002) carried out a long-term urban drainage 

monitoring study in Slovakia, and over 300 CSO chambers were visited and evaluated. 

Furthermore, wastewater samples were taken and analysed, and event mean concentration 

were produced from eight monitored storm events carried out in four combined sewer 

systems. It was found that first flush of organic material in combined sewer overflows 

cannot be confirmed in any of the eight measured storm events. It is assumed that organic 

material is continuously decomposed and removed by dry weather discharges and is 

transported towards a wastewater treatment plant before CSOs start to operate. They 

presented database considering the similarities could be used in other Central European 

states, such as Poland, Hungary or the Czech Republic. 

Section 2.6: Storm water and sanitary water  

Considering the pollutant source profiles (storm-water, sanitary sewage, 

groundwater and CSO data), Sanitary sewage was found to have higher concentrations of 

most pollutants than storm-water (except Pb and Zn), groundwater (except Hg), and 

CSOs (except Cd and Pb). Most pollutants exhibit higher concentrations in storm-water 

than in groundwater (except Hg). Storm-water has higher total suspended solids (TSS), 

total P, Cu, and Zn concentrations than CSOs. Groundwater has higher Zn concentration 

than CSOs. The highest bacteria levels are found in sanitary sewage. The highest 

concentrations of Pb and Cd found in CSOs may be explained by the erosion of sewer 

deposits or remobilization of in sewer settled particles (Gromaire et al., 2001) 



24 
 

 Soonthornnonda & Christensen (2008) studied CSO in the Greater Milwaukee 

area, Wisconsin, U.S. It was found that between 27 % and 56 % of the total overflow is 

from sanitary sewage and most of the remaining from storm-water with possible minor 

contribution (≤8 %) from groundwater. Most TSS and metals (Cd, Cr, Cu, Pb, Ni, Hg, 

and Zn) are from storm-water, while sanitary sewage carries large contributions (≥28 %) 

of BOD5, NH3, and total phosphorus. The fraction of NH3 is ≥58 %.  

Section 2.7: Removal efficiency  

 Bahri (1998) surveyed 15 WWTPs in Tunisia. Total N and P removal efficiencies 

were 48 % (62 % for ammonium) and 63%, respectively. For trace elements, removals 

averaged: Zn 87 %; Cu and Fe 78 %; Pb 64 %; Cr 50 %; Mn 44 %; Co and Cd 17 %; and 

Ni13 %. 

The removal efficiency depended on the type of treatment process. For example, 

activated sludge, stabilization ponds, and trickling filter were more efficient in Kjeldahl 

nitrogen removal (60-70 %) compared to the oxidation ditch which had higher removal 

efficiencies compared to stabilization ponds. For Cu, Fe, Pb and Zn, higher removal 

efficiencies were obtained with the oxidation compared to the activated sludge process or 

to the stabilization ponds and the following sequences were common in the influent and 

effluent: 

Influent: Fe>> Zn>Pb>Mn>Cu>Ni>Co>Cd 

Effluent: Fe>>Mn>Pb>ZN>Ni>Cu>Co>Cr>Cd 

In another study, a pilot scale wetland treatment plant was constructed in Istanbul, 

Turkey. The treatment of domestic wastewater of Marmara research center campus was 

examined. Ayaz & Akça (2001) stated that removal values were as follows: COD 90 %, 

SS 95 %, total Kjeldahl nitrogen 77 %, total N 61 %, and PO4
-3 39 %. 

In Kanpur India the conventional type of sewage treatment plants were studied, 

were they found that these plants basically reduce the organic load, but are not very 

effective in reducing the levels of metals and pesticides except that a large fraction of 

these toxicants present in the wastewater is retained with the sludge generated by 



25 
 

WWTPs while the remaining part getting out with the treated wastewater/effluent (Singh, 

Mohan, Sinha, & Dalwani, 2004). 

Metal removal efficiencies at Gold Bar WWTP, Edmonton, Canada were 

monitored. Removal values were as following in Table 2. Overall removal efficiencies 

for cadmium, chromium and copper were high and those for nickel and zinc were 

variable and generally low. It also appeared that, with the exception of cadmium, metals 

were predominantly removed by primary sedimentation. Geometric mean metal 

concentrations in the final effluent did not exceed the maximum levels allowed for 

Canadian drinking waters. Metal concentrations in the digested sludge samples, with the 

possible exception of nickel, would probably not inhibit sludge disposal by land 

application (Nielsen & Hrudey, 1983). 

 

Table 2. Removal values for Gold Bar WWTP 

        % Removal  

Cd Cr Cu Ni Zn 

primary treatment 39 68 60 50 44 

overall treatment 92 92 93 43 54 
 

 

 

 

 

 

 

 

 

 



26 
 

Chapter 3 
 

  



27 
 

Chapter 3: Materials and Methods: 

The study was carried out in 2014-2015 at the Czech University of Life Science in 

Prague, at the Department of Chemistry. 

Section 3.1: Plant description 

Prague City Wastewater Treatment Plant (Prague WWTP) located on an island in 

the Imperial Trojan basin, was put into operation in 1966. When established, one of the 

biggest in Europe, but soon ceased to fulfill the increasing demands on the quality of 

treated water. Therefore, in the 80th and then again in the 90s of the last century Prague 

WWTP made significant renovation and completion of some new buildings. It was 

mainly to increase the capacity of the biological treatment stage including the 

introduction of the wastewater nitrification process. Centrifuges machine for management 

and dewatering sludge were installed. New cogeneration unit were installed for the 

production of heat and electricity from biogas. Large automatic monitoring and control 

system of technological processes of water purification, sewage processing and energy 

production was built gradually. Prague WWTP is a mechanical-chemical-biological 

treatment plant with a design capacity of Q24=7 m3/s, the current average inflow of 

wastewater, however, is about the value of 4 m3/s. Prague WWTP is designed for 

purification of about 95 % of Prague wastewater. The municipal urban wastewater is a 

mixture of sewage, industrial wastewater and rainwater. Biological drying removes 

carbon pollution and partially nitrified ammonia nitrogen. Phosphorus is removed from 

the water by precipitation with ferric salts (available from  http://www.pvk.cz/).  

3.1.1-Sewerage system 

Wastewater is fed into the treatment through Prague's central sewerage system. 

The network, based on the beginning of the last century, single species, which is a 

mixture of sewage and storm water discharged from a single outlet. 

3.1.2-Major treatment machinery 

8 screw pumps are used for pumping water from the upper horizon, 4 to drain the 

water from the bottom, Pump for gravel trap.  Water granted in the form of gravitational 



28 
 

gradient with sufficient energy to pass through the following stages of treatment. 12 fine 

self-cleaning screens used to separate coarse impurities floating. In Prague WWTP there 

are eight old and four new secondary sedimentation tanks. Regeneration tank used to 

collect sludge from the new settlement tanks. Excess biological sludge after thickening 

centrifuge is mixed with the primary sludge and pumped into the two-stage digester at 

temperature of     55 °C. The resulting biogas is used in a cogeneration unit to produce 

energy and heat. Sludge water Fugatami of thickening and dewatering centrifuge is 

pumped back to the regeneration tank. Contaminants are transported by screw conveyor 

into a container, due to their diverse nature and often hazardous properties are disposed 

of in landfills. 

Technological cleaning line consists of:  

1.Gravel traps. 

2. Fine screens. 

3. Longitudinal aerated grit chamber. 

4. Primary settling tanks. 

5. Aeration tanks with fine bubble aerators.  

6. Settling tanks. 

7. Regeneration tank return sludge. 

Following: Block diagram of wastewater treatment technologies at Prague WWTP 

 

 

 

 

 

 

 

 



29 
 

 

Figure 1. Block diagram of wastewater treatment technologies at Prague WWTP  

Section 3.2: Sampling 

Samples obtained monthly from Prague WWTP during the period from March 

2014 until December 2014 on monthly basis. Wastewater were collected from the 

influent (raw wastewater) after sand traps and before the settling tanks process, and the 

effluent of the secondary settling tanks, which is discharged to river Vltava, two samples 

for each. All samples were collected in plastic vessels and were kept frozen until 

analysed on (-20 C). The samples where filtered to remove large impurities through Cat 



30 
 

No 1004 150 4 filter papers, and the filtrate was collected and used for all tests in this 

study. 

Mandatory parameters for wastewater will indicate the removal efficiencies and 

the change in water characteristics through seasons. These parameters are NH4
+, NO3

-, 

NO2
- (inorganic nitrogen), phosphate ions, Chemical Oxygen Demand (COD). 

Alternatively the parameters which are not included in the standard wastewater: pH 

values potentiometrically, Cl-titrimetrically, hardness of water (Ca2+, Mg2+) 

titrimetrically, acid capacity, and risk elements Cd and Pb.  

Section 3.3: Analysis 

3.3.1-Physicochemical analysis 

Standard techniques were used to analyze the different parameters: pH (pH meter 

Schott Glass main Typ CG842, Germany), electrical conductivity (Inolabcand level1 

wtw, Germany) measured at 25oC, COD (potassium dichromate method (Afnor 1979)), 

Ca and Mg (EDTA titrimetric method), Cl (titrimetric method), acid capacity (titrimetric 

method). Ammonium, nitrite, nitrate and phosphate were analyzed by spectrophotometric 

method (Afnor 1979) using Thermo Spectronic Heʎios Ү spectrophotometer. Details of 

the measurement are given in Table 3. Cadmium and lead were measured by atomic 

absorption after acidifying by 0.5 ml of HNO3 for 50 ml sample. A spectrometer Varian 

SpectrA 280Z with graphite atomiser was used and programmable sample dispenser 

Varian 120. The concentration of Cd and Pb were determined out in argon atmosphere in 

a pyrolytic graphite tube with platform. Detailed parameters of the measurement are 

given in the Table 4  

Table 3. Spectrophotometer parameters of measurement 

Test Wavelength Equation 

Ammonium 410 A =0.0072×conc 

Nitrite 520 A =0.0320×conc 

Nitrite 435 A =0.0059×conc 

Phosphate 385 A= 0.0025×conc+0.0060 

 



31 
 

Table 4. The parameters of measurement of Cd and Pb in Wastewater samples using Varian AA 280Z 
spectrometer 

Element Cadmium Lead 

Calibration standard addition method standard addition method 

Wavelength (nm) 228,8 (0,5) 283,3 (0,5) 

Background correction Zeeman Zeeman 

Evaluation peak area peak area  

Modifier (NH4)2HPO4 (NH4)2HPO4 

Pyrolysis temperature 650 °C 850 °C 

Atomization temperature  2150 °C 2400 °C 

Bulk concentration 3 µg/L  30 µg/L 

Sample volume on platform  30 µL 30 µL 

 

 

3.3.2-Replicates and statistical analysis 

All experiments were conducted in two replicates. Data were contrasted and 

statistical analyses were performed on them. For all measurements averages, correlations, 

significances and standard deviations were calculated using Excel 2007. 

 

 

 

 

 

 

 

 

 



32 
 

Chapter 4 
 

  



33 
 

Chapter 4: Results 

Section 4.1: General remarks 

It can be observed that when the raw sewage passes through the treatment 

process, there is an improvement in all parameters except the total hardness, nitrate, Cd 

and Pb; Cd and Pb influents’ were already in very low values (Tables 5 & 6). The COD 

of treated sewage declines substantially indicating the removal of the organic matter from 

the sewage. There is marked reduction in the total nitrogen in the measured parameters; 

NH4
+

 and NO2
-. However, the NO3 is significantly increased, during the treatment 

process. Physiochemical characteristics of influents and effluents samples in Prague 

center treatment plant over the studied period are listed in Table 5 and 6 respectively.  

Higher concentrations of ammonium and chlorides detected in October influents 

were consistent with higher conductivity and pH which probably means that the 

electrolytes load of wastewater was high in this period, nevertheless COD did not 

confirm that it was the highest month in terms of organic matter. Presumably, the values 

lower than the expected level in September is due to overflow storm, high volume of 

storm flow dilute nutrients in influents and effluents. Obtained data for precipitation at 

the period of sample shown that 38 mm were precipitated in 11th and 12th of September 

(weather station at Czech University of Life Science). 

Specific effluents indicators’ values were correlated to concentrations of influents. 

This was clear in ammonium, chlorides, phosphate, nitrite, COD, acid capacity and 

conductivity. On the contrary, nitrates, Pb, Cd, Ca and Mg effluents concentration does 

not appear to be related to influents concentration. These findings would indicate that the 

influents concentrations of organic compounds have high effect on the overall 

concentration of the effluents. Moreover, substances such as risk elements have already 

very low values in influents which make the treatment process effect not clear on them. 

Coefficient of variation was estimated for influents and was limited for pH 2.5 %. 

It was in range of 30 % for conductivity ammonium, chlorides, total hardness, acid 

capacity and COD. It was much higher for nitrate, lead and cadmium with 46 %, 59 % 

and 95 % respectively. 



34 
 

 

Table 5. Descriptive values of element concentration for influents in Prague city treatment plant. 

 

 

sample 
Date 

pH 
conductivity 

µS.cm-1  
Cl mg.l-1 NO2 

mg.l-1 

NH4 
mg.l-1 

Total hardness 
mmol.l-1 

Ca 
mg.l-1 

Mg 
mg.l-1 

Acid capacity 
mmol.l-1 

NO3 
mg.l-1 

PO4 
mg.l-1 

C.O.D 
mg.l-1 Pb ug.l-1 Cd ug.l-1 

Mar-14 8.18 1226 106.3 2.21 83.0 2.6 60.0 25.2 6.2 12.6 0.37 550.0 3.01 0.011 

Apr-14 8.24 1265 109.4 2.09 56.1 2.6 57.0 27.0 5.4 11.6 0.32 800.0 2.42 0.033 

May-14 7.94 1004 104.2 4.82 77.0 2.2 56.0 19.8 3.9 7.9 0.37 550.0 4.78 0.071 

Jun-14 8.22 1238 115.0 0.24 27.2 0.9 21.0 9.0 1.8 5.3 0.32 533.9 3.96 0.036 

Jul-14 8.1 1138 111.5 4.04 73.4 2.6 67.0 21.0 5.8 19.4 0.41 784.0 3.40 0.010 

Aug-14 7.67 864 105.9 1.92 34.5 2.2 43.0 27.6 3.2 6.7 0.26 441.0 2.32 0.021 

Sep-14 7.94 380 30.4 0.62 77.1 2.6 57.0 27.0 5.4 15.8 0.2 636.1 0.88 0.012 

Oct-14 8.32 1628 139.7 0.12 105.8 1.8 43.0 16.8 6.8 4.7 0.36 727.0 0.79 0.005 

Nov-14 8.16 1366 111.1 2.45 90.5 3.0 88.0 19.8 7.9 10.2 0.35 388.3 1.53 0.005 

Dec-14 7.91 1278 113.3 2.40 70.8 2.9 64.0 31.2 7.1 8.0 0.39 1000.0 0.76 0.012 

Average 8.07 1138.70 104.68 2.09 69.54 2.33 55.60 22.44 5.34 10.22 0.34 641.03 2.38 0.021 
